SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_Full RU_5290MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
] | Hig 5GBAND 1§
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1
45'9WWWMWM 488 W
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5I3LB4 4998 74.00 -4.00 4017 X0 1059 77.08 Q.00 33 14 PEAC 1 5290.00 99.01 66.30 30.71 90.62 .44 1072 3677 Q.00 33 1p4 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
B3 B3
5.0 5.
56 BAND 15 (AVG) L L SGBAND 1---3 (AE)
448 1 48
Av (S
9 15 32.5M
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5127.36 39.05 54.00 -14.95 3137 34.19 10.%8 37.09 0.0 33

B dw dBm B B B oo deg
164 AVERAGE

1 5290.00 98.32 65.30 2002 8193 M.44 10.72 36.77 0.8 3

6 b dBfm B B B o deg
164 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : XMR2022SC680ANA

Page Number 1 87 of 145




samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Vertical Fundamental
1.muwel(tll!ll\l'lln)
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. WWMW |
g li”w w"‘,‘.'r’{ Nt i an
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5350.00 59.16 74.00 -14.99 50.48 34.53 10.75 36.66 0.0 337 104 PEA

mLﬂel(dBlle)
1138
5
03 T
650
56 BAND 1.5 (AVE)
48
Avg N Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 539,30 44.37 3400 -0.83 3577 .50 1075 3667 Q.00 337 104 AVERAGE
Sporton International Inc. (Kunshan) Page Number : 88 of 145

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : XMR2022SC680ANA



s=amranas. FCC RF Test Report Report No. : FR2D2302D
27
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 Full RU_5290MHz
ANT 1
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1138
15 15
i T 3 GBI -3
A I O N O
650 650
L ) SR 1 (AU L ) B3 (V)
Peak “ f s f
Avg 4 L
163 163
7500 9200, 11400, 13600. 15800. 18000 7000 5200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B @B B B o g ModWnBWh B BN B B B B o g
1 10500.00 43.50 6330 -M4.T8 5130 3L 1S5 6L.O6 BB - - PEMC 1 10500.00 4356 63.30 -24.74 5736 36l 1565 6166 BB8 - - PEAC
e ) el
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i S04 3 D13
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T R R R e e gmu:;mw L
Frequency (M) (Uency
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2302D
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_Full RU_5530MHz
ANT
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138
s 175 .
813 M3
] | 1 S0BAND -3
50 50
44 !
TP TR Y 1 O o et e e 45 MWMM
Peak s WN
325
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 OS05.02 49.07 7400 493 4030 M50 1077 3659 Q.80 3R 3 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546536 49.82 68.30 -18.48 40.84 3455 10.85 36.45 0.0 32 0 PEN 1 5530.00 91.47 6530 23.17 82.31 4.%5 10.93 36.32 0.0 322 320 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
95 95
1
N i3
[ Al
56 BAND 13 (AVG) L L 5GBAND 1---3 (AVG)
44 448
Avg 1 S e
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5457.50 33.05 94.00 -15.95 20.19 34.55 10.84 36.47 0.00 322 320 AVERAGE 1 5530.00 82,35 65.30 14.05 73.19 3455 10.93 3632 0.00

32 320 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

Pol. Horizontal Fundamental
mLﬂel(dB!NIm)
1138
95
B
55 BAND 13
650
a8 ) 1
e e e S e R P S ¥
Peak Blank
5
163
5685 5701, A 5733 5740, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MBAn BN B B B B B B a g
1 54700 48,52 68,30 -19.78 40.57 3474 1121 3808 0.0 3 320 PEMK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2302D
28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_Full RU_5530MHz
ANT 1
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 M3
] | 17 S0BAND -3
50 50
B0 o ttieamismping i MMW W
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1S58 5206 74002194 .01 M5 1084 3647 080 W5 8PN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5468.40 54.66 68.30 -13.64 45.69 34.57 10.85 36.45 0.0 285 B PEAK 1 5330.00 10811 65.30 3181 99.95 34.%5 10.93 36.32 0.0 289 B PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
95 95 i
N i3
[ Al
56 BAND 13 (AVG) L L 5GBAND 1---3 AVG)|
44 1 448 L\/_-
Av |
g 5 32.5M
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5450.48 40.50 54.00 -13.50 3155 34.55 10.84 36.47 0.0 289 B AVERAGE 1 5330.00 98.94 65.30 2264 8178 34.%5 10.93 36.32 0.0 289 0 AVERAGE
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Pol. Vertical Fundamental

Lol

113§

TR A
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5760.52 5871 68.30 -17.59 42,96 .77 1123 3825 0.0 285 @ PEX
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

TEL : +86-512-57900158
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FCC ID : XMR2022SC680ANA

Pol. Horizontal Vertical
1‘.lreuwel(ll&]‘ﬂrn) 0 Level (dBuvim)
1138 1134
a5 LIt
s T 3 T
iy Iy 1L LT gy g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
Peak w [E—————— ; " LU
N P RN
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11060.00 4431 74.00 -29.69 37.17 37.95 16.08 66.89 0.8 - - PEAC 1 11060.00 43.67 74.00 -30.33 36.53 37.95 16.08 66.89 0.0 - - PEAC
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29

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_Full RU_5610MHz

ANT 1
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138
75 175 1
813 M3
56 BAND 1.3 T ML LT - S0BAND -3
50 50 -
u * L
[ gl e 45-3WMWWW/MWW W
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SAILER 47.94 7400 -26.05 30.18 .60 10.79 3655 Q.80 297 331 PEA Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546536 47.60 68.30 -10.70 3B.62 3455 10.85 36.45 0.0 297 L PEK 1 5610.00 92.33 65.30 24.08 83.03 34.52 1161 3618 .00 297 330 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
95 95
1
N i3
[ Al
56 BAND 13 (AVG) L L 5GBAND 1---3 (AVG)
44 448
Avg ! K_thmw
15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 545,04 37.66 54.00 -16.34 28,75 34.55 10.80 36.49 0.00 297 331 AVERAGE 1 5610.00 83.23 65.30 14.93 73.86 34.52 1.2 3617 0.00 297 33 AVERAGE
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SPORTON LAB.
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Report No. : FR2D2302D

Pol. Horizontal Fundamental
1HL&W!I(tll!ll\l'lln)
1138
5
03
55 BAND 13
650
488k S T COT W1y PO P XY Y TR e, o
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 57140 49.04 68.30-19.26 4103 .72 LLIb 7791 om0 297 3B1PEK
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_Full RU_5610MHz
ANT
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 M3
56 BAND 1.3 T ML L1 - S0BAND -3
50 50 -
4 ! ! —
T e T 448
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SHLE4 4340 7400 -15.58 30.57 M50 1000 3654 080 2 6 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S463.60 47.74 6B.30 -0.56 38.78 3455 10.84 36.46 0.0 294 B PEAK 1 5610.00 101,33 65.30 33.08 9198 34.51 11.04 36.15 0.0 294 B PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
95 95 1
N i3
[ Al
56 BAND 13 (AVG) L L 5GBAND 1---3 (AVG)
44 448
1
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 545070 33.44 54.80 -15.56 29.51 34.55 10.83 36.48 0.0 294 B AVERAGE 1 5610.00 92.74 6530 4.4 83.77 4.3 1.2 36.17 0.0 294 0 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Vertical Fundamental
mLeveI(d&Nlm)
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5
03
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il 1
wwm M*‘h J i | M- "
484 b 0 ot
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 5749501 5224 8.3 -l6.06 4401 3472 LLID 37.89 Q.00 24 BPEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FR2D2302D

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
e D1 3 BT
iy Iy 1L LT gy g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
484 | ol 1
Peak WMW A sl
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11220.00 45.56 74.00 -28.44 3513 38.08 16.18 66.83 0.00 --- PEAK 1 L2000 4467 7400 -29.33 37.24 30.08 1618 66.83 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s T 3 T
iy Iy 1L LT gy g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
Peak mmw AN o I I WW»«W‘NWW
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1144p.00 4449 7400 -29.51 %6.67 38.25 16.32 66.75 0.0 - - PEAC 1 1144000 4489 7400 -29.11 97.07 38.25 1632 66.75 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s T 3 T
iy Iy 1L LT gy g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
Peak o PPV n IR
[T Py Mgt
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10440.00 4479 74.80 -29.21 %.97 38.25 16,32 66.75 @.00 - --- PEAK 1 1044000 4359 74.80 -30.41 5.7 38.25 16.32 6675 8.00 - --- PEAC
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Pol. Horizontal Vertical
mmemwm) 0 Level (dBuvim)
1138 1134
a5 LIt
e D1 3 BT
iy Iy 1L LT LT g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
Peak . ISR n o
T e Mo ipirlammebnghias o s
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1140.00 43.88 74.00 -30.12 %6.09 38.24 16.31 66.76 .00 --- PEAK 1 11420.00 43.68 74.00 -30.30 .89 8.4 1631 66.76 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Report No. : FR2D2302D

Pol. Horizontal Vertical
mLeveI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
e D1 3 BT
iy Iy 1L LT LT g |1 e By
L - o |5GBANDA--3 (AVG)| 1 - o SGBANDA--3(AVG)|
m Al
Peak IR, o il
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11360.00 43.47 74.00 -30.5 .74 3.2 1629 6.7 0.00 --- PEAK 1 11330.00 43.67 74.00 -30.13 %604 3021 1629 66.77 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
Level {dBuVim) Data:8
1
56 BAND 1—3 500
50 56 BAND 1—3
I ‘ 500 ]
T L
2 3 4 WWW 30.0| e RTE e L
’ T R
2 i 4 WM
o - P g
1
100
QP/ w
- -10.0
Peak
30 100 200. 300 400. 500. 600. 700 800. 900. 1000 0 100 200, 300, 400. 500, 600, 700. 800, 900, 1000
Frequency (MHz) Frequency (MHz)
Site 03CHOE-KS Site 03CHOGKS
Condition 5 BAND 1----3 3m CELG111D GSN2318% HORIZONTAL Condition G BAND 1-———3 3m CBLE111D SN23188 VERTICAL
EBW: 100, D00KHz VBY: 300, D00KHz SWT: Auto RBY: 100. 000KHz VBY: 300. D00KHz SVT: futo
Project 202302 Project 202302
node node
IEI #3 IEL #3
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Pol/Phas Freq Llevel Limit Line Level Factor Loss Factor Remark Pol/Phas
Mhz dBuv/m  dB dBuV/m dBuV dB/m  dB  dB  em  deg Mz dBuv/m  dB dBuV/m dBuv dB/m  dB  dB  om deg
1 109.54 17.85 -25.65 43.50 32.19 16.94 1.58 32.86 HORTZONT 1 45.43 30.20 -9.30 40.00 47.04 15.04 1.05 32.93 - - Peak VERTICAL
2 14446 23.20 -20.30 43.50 37.72 16.49 1.82 32.83 HORLZONT 2 70.74 22.82 -17.18 40.80 42.00 12.35 1.27 32.89  ---  --- Peak VERTICAL
3 191.82 22.54 -20.96 43.50 37.69 15.59 2.1 32.84 HORLZONT 3 145.43 23.96 -19.54 43.50 38.47 16.48 1.83 32.82 --- peak VERTICAL
3 260.85 2051 23.40 45.00 3421 18.61 2.47 3278 HORZZONT 4 101.62 20.98 -22.60 43.50 36.85 15.50 2.18 32.84 -~ peak VERTICAL
5 364.65 20.50 -25.41 46.80 2079 20.79 2.91 12.99 HORTZONT 5 667.15 26.98 -19.82 46.88 31.39 24.98 3.76 33.86 --- Peak VERTICAL
5 49366 23.99 -22.01 46.00 .07 2345 3.40 12.94 HORTZONT 6  828.31 29.99 -16.81 46.80 31.69 26.45 4.39 32,54  ---  --- Peak VERTICAL
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saronas. FCC RF Test Report

Report No. : FR2D2302D

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 30 =~ U-NII-3 | 5.725-5.85 1 802.11a 149 5745 6Mbps - -
Mode 31 | U-NII-3 = 5.725-5.85 1 802.11a 157 5785 6Mbps - -
Mode 32 | U-NII-3 = 5.725-5.85 1 802.11a 165 5825 6Mbps - -
Mode 33 | U-NII-3 = 5.725-5.85 1 802.11ac VHT20 149 5745 MCSO0 - -
Mode 34 = U-NII-3 | 5.725-5.85 1 802.11ac VHT20 157 5785 MCS0 - -
Mode 35 | U-NII-3 = 5.725-5.85 1 802.11ac VHT20 165 5825 MCS0 - -
Mode 36 | U-NII-3 = 5.725-5.85 1 802.11ac VHT40 151 5755 MCSO0 - -
Mode 37 = U-NII-3 | 5.725-5.85 1 802.11ac VHT40 159 5795 MCSO0 - -
Mode 38 | U-NII-3 = 5.725-5.85 1 802.11ac VHT80 155 5775 MCSO0 - -
Mode44 U-NII-3 | 5.725-5.85 1 802.11ac VHT20 149 5745 MCSO0 - LF
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saronas. FCC RF Test Report

Report No. : FR2D2302D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 149 5648- 50.43- 68.30 -17.88- H PEAK Pass Band Edge
30
802.11a 149 = 11490.00 44.63 74.00 -29.37 H PEAK Pass Harmonic
802.11a 157 - - - - - - - Band Edge
31
802.11a 157 @ 11570.00 44.46 74.00 -29.54 \% PEAK Pass Harmonic
802.11a 165 5999.60 48.73 68.30 -19.57 \% PEAK Pass Band Edge
32
802.11a 165 @ 11650.00 45.06 74.00 -28.94 H PEAK Pass Harmonic
802.11ac VHT20 | 149 5635.20 50.62 68.30 -17.68 \% PEAK Pass Band Edge
33
802.11ac VHT20 | 149  11490.00 44.14 74.00 -29.86 H PEAK Pass Harmonic
34 802.11ac VHT20 | 157 - - - - - - - Band Edge
34 802.11ac VHT20 157 = 11570.00 44.82 74.00 -29.18 \% PEAK Pass Harmonic
35 802.11ac VHT20 | 165 5970.80 48.51 68.30 -19.79 \% PEAK Pass Band Edge
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s=amranas. FCC RF Test Report Report No. : FR2D2302D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
35 802.11ac VHT20 165 | 11650.00 45.84 74.00 -28.16 H PEAK Pass Harmonic
802.11ac VHT40 151 5650.84 50.87 68.92 -18.05 \% PEAK Pass Band Edge
36
802.11ac VHT40 151 | 11510.00 45.02 74.00 -28.98 H PEAK Pass Harmonic
802.11ac VHT40 159 5650.12 49.89 68.39 -18.50 \% PEAK Pass Band Edge
37
802.11ac VHT40 159 | 11590.00 43.77 74.00 -30.23 H PEAK Pass Harmonic
802.11ac VHT80 155 5642.40 49.78 68.30 -18.52 \% PEAK Pass Band Edge
38
802.11ac VHT80 155 | 11550.00 43.57 74.00 -30.43 \% PEAK Pass Harmonic
44 802.11ac VHT20 149 47.46 29.11 40 -10.89 \% PEAK Pass LF
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FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Fundamental
gLl (cBuvim) 1 Level (dBuVim)
14 | i
ity \ |
975 H \ \ 975 |
813 0 } ‘
/ \ 5 BANDA J
B0 UTT T T U L S BANA
R
| 1 7 3y f
8y, et e PR oy YT I
" P S
125 by
Peak WWM
j7A
163
1 kl
5600 5680. 5760. 5840. 5020. 6000
Frequency (MHz)
1000 200, 3400, 4600, 5800, 7000
Linit Read  Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m 0B dBwv dB/m B dB B deg Lirl'it . Read dnt Cable Preamp Aux Mos Thos
1 SEAR.00 S0.42 6830 -17.88 4189 .50 197 6.4 0.0 359 313 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Renark
2 5683.20 43.95 92.98 -43.95 40.13 34.57 1112 36.87 0.8 359 313 PEAK
3571680 50.64 110.00 -50.97 4169 .65 1106 37.47 0.60 359 313 PEAC Wz du/n dBuw/m  dB dBwY dBfm B b B om des
4 572080 47.83 117.28 -69.45 30.56 34.67 1L17 37.57 0.8 350 313 PEAK 1 5745.00 181,48 122.30 -20.82 93.52 34.73 1L28 37.97 @.B@ 359 313 PEAK
" Level {dBuVim)
1134
975 1
813
55
L L1 G BAND 4[AVG)
488!
Avg o ]
WW
1 ki
1000 200, 3400, 4600 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuv/m  dB BV dB/m B B B deg
1 5745.00 91.59 122.30 -30.71 83.63 34.73 1120 37.97 0.8 359 313 AVERAGE
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Vertical Fundamental
ECICL)
\ mLmI(dMWm}
138 -
™ ™ 1138 .
975 I
N ,
3 } 1
f 56 BAND4) ik} I
“ 2l |
S w CPUTT MU L s
13 I A«M A - J
L v L LT TR T N KT e
438 W’M‘WWI fhtibanract
32 bty
13 )
163
5600 5680, 5760, 5040, 5920, fi0o0
Frequency (MHz)
1000 0. WJ.F Hlm 5800, 7000
Tequen
Linit Over Read At Cable Preamp Aux MPos  Thos eenc k)
Freq Level Line Limit Level Factor Loss Factor Factor Remark .
Linit Read  Ant Cable Preamp  Aux  APos  TRos
T WeEamEan @ G0 dm & B 8 @ dg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5643.20 49.55 66.30 -18.75 46.14 34.51 1L.06 36.16 8.60 278 0 PEAK -
2 OSI.ED 2081053 SLA5S 845 ML ILU N3 0B B 0 PEAC Mdbwn /e & W dim 88 b 8B o deg
1 S.00 0 100.00 .61 908 M5 106 40 000 U8 B PEAC 1 M50 18806 122,30 -14.14 100,28 .73 1L.18 .97 0.0 1B B PEK
4 572480 56.43 121.54 -65.41 48.18 34.68 118 37.61 @.e0 27 B PEAK
mL&vd(dBllVﬂn)
1134
1
975
8.
650
L L 1o BAND 4(AvG)
_l“u
AVg 125 PSS et
J\N‘”‘W
163
1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant (sble Preamp  Awx APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBuv/m dBul/m o8 dBWV dB/m B B OB o g
1574500 99.82 122.30 -13.8 9106 .73 1120 37.97 0.0 17 @ AVERAGE
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Vertical
mLﬂeI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s G 3 G
gy 1L T T gl 1L T
L - ~ | SGBAND4AVG) 1 - © o SGDAND4AVG)
Peak a o " W eT—— T L
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10490.00 44,63 74.80 -20.37 %6.72 38.29 16.36 66.74 8.00 - --- PEAK 1 1049000 44,35 74.80 -20.65 %6.44 38.29 16.36 6674 8.0 - --- PEAK
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samran . FCC RF Test Report

Report No. : FR2D2302D

Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
e ] f G
gy 1L T T gl 1L T
L - ) __EGBﬂIIDMA\@ 1 - ) __EGETIDMA\@
Peak e f | - b f AN
Avg 35 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 LI570.00 4434 74.00 -29.66 %6.21 38.36 16.41 66.65 .00 --- PEAK 1 LIS70.00 4446 74.00 -29.34 3634 3836 16.41 6665 0.0 - - PEAC
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
T
I
975
95
813
55 D4 i3
0 g 1 T 11
&l
489 e
448
15 el
Peak
3 325
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 SEAa 4701 1113 6405 4.7 B4 1L 0.9 000 3 36 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5873.60 47.34 185.69 -58.35 40.96 35.85 1135 40.62 .08 385 316 PEAK O R EEREEE——————,
3OS0 4257 BRUA LY 4B93 353 1L4D 1.3 6.00 305 316 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 594520 47.71 68.30 -20.59 48.96 35.17 11.42 39.84 0.00 385 316 PEAK 1 5825.00 10.92 122.30 -21.38 94.44 34.94 1131 39.37 0.0 305 316 PEK
11"Le\ielidlillwm)
1138
95 1
i3
Al
L L 56 BAND 4(AVG)
448
Avg Blank

325 W«M’_‘_/\/\/A/VJ ]

163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
g0 & BN B B & & o iy

1 5825.00 92.07 12230 -30.23 85.19 34.%4 1131 39.37 .00

35 316 AVERAGE
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samran . FCC RF Test Report

Report No. : FR2D2302D

Pol. Vertical

Fundamental

ECTEL)

1138

. i

6 /

0 Level (dBuVim)

1134

|

93
[ [ U __L’ l
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B BAND 4
ﬁ:
8 . ik
la
2 WWMWWW
Peak g #
1 ki
1 k]
5600 5680, 5760, 5840,
Frequency (MHz
ey 1000 20, 3400 4600, 1000
Frequency (MH
Linit Read  Ant Cable Preamp ey )
Freq Level Line Margin Level Factor Loss Factor Factor .
Linit Read  Ant Cable Preamp  Aux  APos TPos
Wiz BV dBv/n 4B dBov dB/m dB Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 585440 50.64 112.27 -61.63 44.20 35.00 1133 39.91 —
1 587449 51,19 185.47 5428 M.81 35.05 1135 40.00 Mz dBul/m dBuV/n 43 BV B/ M8 B B m deg
3 5924.00 46.65 69.04 -22.39 40.81 35.13 11.40 39.89 1 5825.00 106,68 ------ ------ 99.80 3.9 1L31 3937 600 22 QPN
4 5999.60 43.73 66.38 -19.57 4L.78 35.26 1L.47 39.78
1‘.mLim!l(dl!ll\l'lln)
113§
5
B3
650
L L G BAND 4{AVG)
44
Avg Blank - TR N N
Ve
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5825.00 97.34122.30 -14.95 99.46 34.94 1131 3937 0.80 252 0 AVERAGE
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Vertical
mLﬂeI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
s G o G
gy 1L T T gl 1L T
L - ) __EGBﬂIIDMA\@ 1 - © o SGDAND4AVG)
Peak e ! b f
WW“WM Y OISR e
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11650.00 45.86 74.00 -28.94 %6.74 38.42 16.46 66.56 0.0 - - PEAC 1 11650.00 44.56 74.00 -29.44 36.24 30.42 164 6636 080 - - PEAC
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
33
Mode Band Edge
U-NII-3_5.725-5.85_802.11ac VHT20_CH149_Full RU_5745MHz
ANT 1
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
il
‘ i
975 W
813
55 BAND4 i3
0 1 T 11
5.
L S A
48 A
Peak
3 35
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MH)
v
1000 200, 0, 400, 5800, 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 Semndd 447 G030 108 0.5 M5 1LM B0 000 3@ 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 565280 48.84 78.33 -22.34 38.79 34.50 11.68 36.33 @.60 388 317 PENK -
3570080 47.10 185.52 5342 3853 461 1L14 313 6.0 3 317 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 570,80 45.62 110.90 -65.28 37.38 34.67 1L17 3.5 0.00 388 317 PEAK 1 945,00 98.15 12230 -24.15 99.19 34.74 1121 37.99 0.0 308 317 PEAK
11"Le\ielidlillwm)
1138
95
1
B3
5.
L L 56 BAND 4(AVG)
48
Avg Blank 325Mw
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy

1 9745.00 89.21 122,30 -33.09 8.5 34.74 1121 37.99 0.0 388 317

AVERAGE
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
33
Mode Band Edge
U-NII-3_5.725-5.85_802.11ac VHT20_CH149_Full RU_5745MHz
ANT 1
Pol. Vertical Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
i
975 W
813
55 D4 i3
0 1 T 11
’ 3 &l
484 A
25 .
Peak ‘
3 325
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit . Read At Cable Preamp Aux APos  TPos
1 SEED 5.6 G030 U168 4113 S LIS %3 000 00 4 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 56540 48.81 65.60 -19.79 39.33 .50 1L.67 36.29 @.e0 272 @ PEAK -
3OSTBLGD 52.93 186,42 5349 4448 3G LIS M4 600 2 6 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 5720.80 43.96 110.90 -61.94 40.64 34.67 1117 .52 0.0 272 B PEAK 1 5745.00 105.88 122.30 -16.42 97.92 34.74 1121 37.99 0.0 212 B PEAK
11"Le\ielidlillwm)
1138
s 1
i3
Al
L L 56 BAND 4(AVG)
448
Avg Blank Lﬁ
325
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 5745.00 96.20 12230 -26.10 88.24 34.74 1121 37.99 0.0 212 0 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

Pol. Horizontal Vertical
mLevel(dBuvnn) 0 Level (dBuvim)
1138 1134
a5 LIt
e ] 3 G
gy 1L T T gl 1L T
L - | SGBAND 4AVG) 1 - © o SGDAND4AVG)
m 1 Al 1
Peak - b ira ool it A
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11490.00 4414 74.00 -29.86 %.23 38.29 16.36 66.74 0.00 --- PEAK 1 11490.00 43.% 74.00 -30.04 %685 38.29 16.36 66.74 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC680ANA

Page Number 1 117 of 145




samran . FCC RF Test Report

Report No. : FR2D2302D

Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
e ] 3 G
gy 1L T T gl 1L T
L - ~ | SGBAND4AVG) 1 - © o SGDAND4AVG)
448 1 § 1
Peak AP ey rr——— L L
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 L570.00 4445 7480 -29.50 %633 38.36 16.41 66.65 .00 PEAK 1 LI570.00 44.80 74.00 -29.18 36.70 38.36 16.41 66.65 0.8 - - PEAC
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
Mode Band Edge
U-NII-3_5.725-5.85_802.11ac VHT20_CH165_Full RU_5825MHz
ANT
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
i
" ok 1
813
55 D4 i3
0 g 1 T 11
&l
L ey
T s —
325
Peak
3 325
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 SEAE 4.43 1L 6003 4.9 B4l 1L 1.9 000 3 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587260 47.16 186.14 -58.98 40.78 35.85 1135 40.02 .08 385 317 PEAK O R EEREEE——————,
3OS0 4590 BB -8 3026 B3 1LMD PI935 317 PEKK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 594280 47.30 68.30 -21.00 40.56 35.16 11.42 39.84 0.00 385 317 PEAK 1 5825.00 97.26 122,30 -25.04 99.38 34.94 1131 39.37 0.0 303 317 PEAK
11"Le\ielidlillwm)
1138
95
1
i3
Al
L L 56 BAND 4(AVG)
448
Avg Blank

25 W e

163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
g0 & BN B B & & o iy

1 5825.00 88.87 12230 -33.43 BL.99 34.94 1131 39.37 .00

35 317 AVERAGE
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35
Mode Band Edge
U-NII-3_5.725-5.85_802.11ac VHT20_CH165_Full RU_5825MHz
ANT 1
Pol. Vertical Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
i
975 W
813
55 D4 i3
0 g 1 T 11
1.2 3 4 i
4848
448
s Wiyt
Peak
3 325
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
100 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit . Read At Cable Preamp Aux APos  TPos
1 SEAE 453 11L3 618 .00 B4 1LM 1.9 000 53 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5873.20 45.76 185.80 -57.84 42.35 35.85 1135 40.02 .08 253 8 PEAK O R EEREEE——————,
3 OS.60 4830 69.33-20.95 4L74 3513 1L4D J.I 6.00 253 6 PEKK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 5970.80 48.51 68.30 -19.79 4162 35.21 1145 39.77 8.0 253 B PEAK 1 5825.00 10452 122,30 -17.78 97.64 34.94 1131 39.37 0.0 293 B PEAK
11"Le\ielidlillwm)
1138
s 1
i3
Al
L L 56 BAND 4(AVG)
448
Avg Blank s o]
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndiie B B & & B B a i
1 5825.00 95.42 12230 -26.88 88.54 34.94 1131 39.37 0.0 293 0 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

35
Mode Harmonic
U-NII-3_5.725-5.85_802.11ac VHT20_CH165_Full RU_5825MHz
ANT 1
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
i SGBAND 3 SGBD:
N B A S B
5.0 84
L - 56 BAND 4AVG) | 1 - 55 BAND 4(AVG)
Peak 48 1 44 1
Avg 15 15
163 163
Tio g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MuhENe B &N Bh & B B 0 & MBhBNe B &N Bh & B B o
1 11650.09 45.84 74.00 -28.16 57.52 3B.42 16.46 66.%6 .00 - PEAK 1 1065000 45.33 74.00 -28.67 57.61 38.42 16.46 66.36 .00 --- PEAK
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SPORTON LAB.

FCC RF

Test Report

Report No. : FR2D2302D

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH151_Full RU_5755MHz
ANT
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
5G BAND 4
138
1138
— N
975
s 1
813
B3
0 g 1 T i 11
5.
s ! : .
48
15 WWW
Peak
3 15
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MH)
v
1000 200, 0, 400, 5800,
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 SE0.E 4061 G030 1060 40.00 W51 ILE W6 0.00 3 316 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5658.69 48.26 65.81 -28.55 38.98 34.50 11.67 36.29 @.60 367 316 PEAK -
3OSTRB 49.05 186,21 57,16 4851 3462 LIS 3.3 6.0 30 316 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 5720.28 48.09 111.54 -63.45 39.78 34.67 1L17 353 0.00 367 316 PEAK 1 575500 95.98 12230 -26.32 88.02 34.74 1121 37.99 0.0 307 316 PEAK
11"Le\ielidlillwm)
1138
95
1
B3
5.
L L 56 BAND 4(AVG)
48
Avg Blank " WMWW
163
1o 200, 0, 400, 5800,
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 b dBfm B B B o deg
1 5755.00 86.29 12230 -36.01 78.42 3475 1L.21 38.89 .80 307 316 AVERAGE

Sporton International Inc. (Kunshan)
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Fundamental

ECTEL)

1138
975 M
813

f

56 BAND4

|
it ot . i o ™

Peak * Blank

5755 5794, 5833, 5872, 5911, 5950
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg
5854.65 47.11 11071 -64.608 40.67 35.82 11.34 39.92 0.88 367 316 PEAK
5874.93 46.55 185,32 -58.77 40.17 35.85 11.35 40.60 .88 367 316 PEAK
5022.96 48.48 69.85 -21.37 41.B4 35.13 11.46 39.59 0.8 367 316 PEAK
5925.43 46.89 60.36 -21.41 40.24 35.14 1146 39.59 0.8 367 316 PEAK

T
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH151_Full RU_5755MHz
ANT
Pol. Vertical Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
5G BAND 4
134
1138
— i
975 W
813
i3
0 g 1 T i 11
R EI 650
488 A s - V“WWMW'
s 48 w
Peak ‘
3 325
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 SESD SR GR.30 8.0 4.6 5L 1LES B3 000 20 4 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.34 50.87 66.92 -18.85 41.59 34.58 11.67 36.29 @.06 280 8 PEAK O R EEREEE——————,
3OS 5307 186,05 598 473 MG ILIS L3 6.0 20 6 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 572028 53.86 111.54 -57.68 45.55 34.67 1L17 353 0.00 280 @ PEAK 1 575500 103.19 122,30 -19.11 95.32 34.75 1.2 3B.09 0.0 280 B PEAK
11"Le\ielidlillwm)
1138
95 1
i3
Al
L L 56 BAND 4(AVG)
448
Avg Blank

s W —

163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
g0 & BN B B & & o iy

1 575500 93.94 12230 -18.36 86.15 34.77 1122 33.20 .00

B0 0 AVERAGE

Sporton International Inc. (Kunshan)
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Vertical Fundamental
e cBi)
1138
*-_hh_h___
Tha
B3
56 BAND4

i
| MWJ o - N

il
A e \\nwu‘."!" F"FIAI"IV |\r|lluu“r'h"" 'WMMFHW“
3!
Peak Blank
1 ki
5755 579, 5833, 5472, 5. 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg
1 585426 49.50 112.60 -63.18 43.66 35.00 1133 39.91 @.e0 280 @ PEAK
2 5878.64 48.22 186.52 -58.30 41.86 35.04 1135 40.03 @.00 280 @ PEAK
3 592465 45.71 68.36 -22.85 39.67 35.13 1140 39.89 @.00 280 @ PEAK
4 5929.92 49.13 66.30 -19.17 42.86 3504 1141 9.8 .08 280 @ PEAK
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Vertical
mLevel(nDMn) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
s G o G
gy 1L T T gl 1L T
L - ~ | SGBAND4AVG) 1 - © o SGDAND4AVG)
Peak L 4WWW : J
Pl g WWW
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11510.08 45.02 74.80 -28.98 57.47 38.31 16.37 6673 0.0 -  --- PEAK 1 10510.00 44.02 74.80 -20.98 %6.@7 38.31 16.37 6673 8.00 - --- PEAK
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH159_ Full RU_5795MHz
ANT
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
5G BAND 4
134 /
1138
—T i
975 W |
813
i3
0 g 1 T 11
&l
iy - Nk IE.
L ey ylnf"ﬁﬂ“‘lill:mh‘ Ao e el u‘,,ﬁnw i
s 448 gy
Peak ‘
3 325
163
5600 5639, 5678, M. 5756, 5795
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit ‘ Read At Cable Preamp Aux APos  TPos
1 SenSE 4900 GR.30 1005 30.79 5L ILES B2 000 3 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.69 45.36 69.11 -20.81 39.83 34.50 11.67 36.30 0.0 337 317 PEAK O R EEREEE——————,
3570064 46.75 185.31 53,56 3B.17 3461 1L14 30T 6.0 33 317 PEKK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 570,12 48,33 11117 -62.84 40.82 34.67 1L17 3053 0.0 337 317 PEAK 1 5795.00 96.46 12230 -15.84 89.5 .85 1128 38.95 0.0 337 317 PEAK
11"Le\ielidlillwm)
1138
95
1
i3
Al
I e N S )
448
Avg Blank L/‘
325

163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
g0 & BN B B & & o iy

1 5795.00 87.21122.30 -35.09 79.92 34.86 1127 33.84 .00

37 317 AVERAGE

Sporton International Inc. (Kunshan)
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FAX : +86-512-57900958

FCC ID : XMR2022SC680ANA

Page Number 1 127 of 145




samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Fundamental
e cBi)
1138
h"‘-h-“_
L
B3
m\ 56 BAND4
i

l 1 3
mmw it et At At i j
Pl bt il

iy Mot

Peak * Blank

5795 5626, 5857, 5888, 5919, 5950
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg
5854.83 46.89 111.29 -64.48 40.45 35.82 11.34 39.92 0.8 337 317 PEM
5874.21 47.18 185.52 -58.34 40.8@ 35.85 11.35 40.80 0.8 337 317 PEM
5923.65 46.18 69.29 -23.11 39.34 35.13 1148 .89 0.8 337 317 PEM
5043.86 47.56 60.36 -20.88 40.75 35.17 11.42 3.84 0.8 337 317 PEM

T
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2302D

37
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT40_CH159_Full RU_5795MHz
ANT 1
Pol. Vertical Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
5G BAND 4
134 /
= 1138 1"
975
95
813
i3
0 1 T e 11
] &l
488 b AT l‘;i‘m g ‘#“ = “"uWW"'
448
s Y s
Peak
3 325
163
5600 5639, 5678, M. 5756, 5795
Frequency (MHz)
v
1000 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit . Read At Cable Preamp Aux APos  TPos
1 S5 405 G030 1038 0.5 M5 1LES B3 000 20 4 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 56512 49.89 65.39 -18.50 46.60 34.50 1167 36.28 @.e0 279 @ PEAK -
3OSTO.43 49.36185.42 5.0 4079 3461 1L14 I3 6.0 29 @ PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 570,12 49.21 11117 -61.96 48.98 34.67 1117 3.5 0.0 279 B PEAK 1 5795.00 103.54 122,30 -18.76 96.33 34.8% 1128 38.95 0.0 219 B PEAK
11"Le\ielidlillwm)
1138
95 1
i3
Al
L L 56 BAND 4(AVG)
Il LMJ,__,
Avg Blank
325
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 5795.00 93.65 12230 -28.65 86.36 34.%6 1127 38.84 0.0 219 0 AVERAGE
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Vertical Fundamental

" Level (dBuVim)

1138
h"‘-h-“_

9751 \

813

\ 56 BAND 4

[}

2
Il A.AW,JM Ll 3o
U T T .VW‘NWWWWW
3!
Peak Blank
1 ki
57195 5626, 5657, 5868, 5919, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg

1 5854.68 49.86 11L.64 -61.84 43.36 5.2 1134 39.92 .0 2719 0 PEAK

2 586057 54.61 189.34 -54.73 48.26 35.83 1134 4002 6.8 279 @ PEAK

3 5923.65 45.46 69.29 -20.89 4176 35.13 1148 39.89 .08 279 @ PEAK

4 5935.74 47.87 68.30 -20.43 4117 35.15 1141 .86 6.88 279 @ PEAK
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Vertical
mLmI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s G 3 G
gy 1L T T gl 1L T
L - ~ | SGBAND4AVG) 1 - © o SGDAND4AVG)
Peak m‘m A R s " —
Wl gt
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11599.00 43.77 74.80 -30.13 35.61 38.37 16.40 66.63 0.0 - - PEAC 1 11599.00 43.73 74.80 -30.15 3539 3837 16.42 66.63 0.0 - - PEAC
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
38
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT80_CH155_Full RU_5775MHz
ANT 1
Pol. Horizontal Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
i
975
95 1
813
55 D4 i3
0 1 T e 11
4 &l
Bttt
s 448 ‘
Peak ‘
3 325
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
100 2200. 0. 4500, 5600. 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit . Read At Cable Preamp Aux APos  TPos
| Sedd 4.5 G303 0.5 5L 1LE5 B3 000 05 317 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 56540 48.83 65.60 -28.55 38.77 34.50 11.67 36.29 @.08 295 317 PENK -
35T00.40 48.43185.41 55,98 3085 3461 1L14 313 6.0 295 317 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 572160 52.52 114.%5 -62.03 44.23 34.67 1L17 355 0.0 295 317 PEAK 1 5775.00 93.22 12230 -19.08 85.76 34.83 1126 38.63 .00 295 317 PEAK
11"Le\ielidlillwm)
1138
95
1
i3
Al
I O S L]
448 Lfﬁ‘
Avg Blank
325
163
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy
1 5775.00 83.59 12230 -38.71 76,13 34.83 1126 38.63 .00 295 317 AVERAGE
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Horizontal Fundamental

ECTEL)

- |

SRR

A

=
.

6! / \
2
ARy R Jrj-ulﬂm o

Peak * Blank

R A e
Lty R T

5600 5680, 576D, 5840, 5600, 000
Trequency (NHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg
5854.80 45.59 111.36 -65.77 39.15 35.82 11.34 39.92 0.8 295 317 PEAK
5870.86 48.3@ 186.47 -57.67 42.44 35.84 1135 40.63 0.8 295 317 PEAK
5024.8 45.36 69.84 -23.68 38.72 35.13 11.46 39.59 0.8 295 317 PEM
5036.48 47.64 60.36 -20.66 40.92 35.16 11.41 39.55 0.8 295 317 PEM

T
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s=amranas. FCC RF Test Report Report No. : FR2D2302D
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT80_CH155_Full RU_5775MHz
ANT
Pol. Vertical Fundamental
: o LE¥el dBuVim) i +L&¥el ({BUVim)
r11
975 W
813
55 BAND4 i3
0 ; g 1 T e 11
1 5.
L p——
a1 48 w
Peak ‘
3 15
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MH)
v
1000 200, 0, 400, 5800, 7000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ﬁ\Hzmm_ﬁmTj‘m_dﬁ_dﬁ_dﬁ_m_deg Limit . Read At Cable Preamp Aux APos  TPos
1 Sl 4975 630 1850 4035 WS ILE B4 000 0B 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5656.80 48.94 65.30 -19.36 39.65 .50 1L.67 6.8 @.00 293 @ PEAK -
3OSTI9.60 6038 110.79 5341 5207 3466 1LI7 351 6.0 23 6 PEAK Mz dBuV/m dBuv/m B BV dBfm B B B o deg
4 570,80 55.05 110.90 -55.85 46,73 .67 1L17 352 0.0 293 B PEAK 1 5775.00 99.61 122,30 -12.69 92.15 34.83 1126 38.63 0.0 293 B PEAK
11"Le\ielidlillwm)
1138
95 1
B3
5.
L L 56 BAND 4(AVG)
48
Avg Blank " b et
163
1o 200, 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BY &k & & & a dy

1 5775.00 98.76 122,30 -31.54 83.30 34.83 126 33.63 .00

93 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : XMR2022SC680ANA
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samran . FCC RF Test Report Report No. : FR2D2302D

Pol. Vertical Fundamental

ECTEL)

" \
5 (,w Ahjtiasp \
83

/ \ 56 BAND 4
6

‘”w g mi™ P
3!
Peak Blank

1 ki

5600 5680, 5760, 5840, 5920, 6000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB BV dB/m B A8 A8 m  deg
5854.00 54,25 113.18 -58.93 47.81 35.02 1133 39.91 @.ee 293 0 PEAK
5873.60 50.56 165.69 -55.13 44,18 35.65 1L.35 4@.02 8.8 293 @ PEAK
502440 46,58 68.74 -22.16 39.94 35.13 1L.46 .89 6.80 293 @ PEAK
503440 47.04 66.30 -21.26 46.34 35.15 1141 39.56 6.80 293 @ PEAK

T
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samran . FCC RF Test Report

Report No. : FR2D2302D

Pol. Horizontal Vertical
mLeveI(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
1 ki
e ] f G
gy 1L T T gl 1L T
L - ) __EGBﬂIIDMA\@ 1 - __EGEﬂIIDMA\@
Peak m“ A iy WW : L AR e |
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11950.00 43.51 74.00 -30.49 2546 38.34 16.39 66.65 0.00 --- PEAK 1 LI950.00 43.57 74.80 -30.43 3.5 3.3 16.39 6665 0.0 - - PEAC
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Pol. Horizontal Vertical
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Pol. Horizontal Vertical
Data: 10 Data: 9
on Level (dBuVim) Level (dBuVim)
7 5G BAND4 5G BAND4
500) ‘ 50, |
S ‘ by e h
4 s i i hanseh ottt
204 e 2 Rl o——
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QP/ .
Peak - !
30 100  200.  300.  400.  500.  600.  700.  B00.  800. 1000 30 100 200 300 400 500  600.  700.  800.  900. 1000
Frequency (MHz) Frequency (MHz)
03CHO2-ES Site 03CHO2-ES
Condition 56 BAND4 3n CELG111D SK23188 HORTIONTAL Condition 5 BAID4 dm CELEI1ID SH23166 VERTICAL
RBW: 100. 000KHz VBY: 300, 000KHz SWT: Auto REV: 100. 000KHz VBY: 300. 000KHz SWT: Aute
Project 3302 Project 22302
node 5 node 5
TIEI 45 EI #5
over Limit Readantenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
Mz dBuv/m  dB dBuv/m dBuv dB/m  dB  dB  cm  deg Mz dBuv/m  dB dBuV/m dBuV dB/m  d8  dB  om deg
1 109.54 13.41 -25.09 43.50 32.75 16.94 1.58 32.86 - HORTZONT 1 47.46 29.11 -16.89 40.00 45.61 15.40 1.04 32.94 --- - Peak VERTICAL
2 139.61 23.05 -20.45 43.50 37.52 16.56 1.80 32.83  --- HORTZONT 2 145.43 24.93 -18.57 43.50 39.44 16.48 1.83 32.82 -  --- Peak VERTICAL
3 191,99 22.15 -21.35 43.50 3731 15.57 2.11 32.84  --- HORTZONT 3 191.99 21.26 -22.24 43.50 36.42 15.57 2.11 32.84 --- Peak VERTICAL
4 259.89 23.05 -22.95 46.00 34.77 18.60 2.46 3278  --- HORTZONT 4 263.77 20.95 -25.65 46.00 3258 18.67 2.48 3278 --- Peak VERTICAL
5 349.13 21.31 -24.69 46.00 30.98 20.41 2.85 32.93 - HORTZONT S 470.38 23.68 -22.92 46.00 29.89 22.97 3.31 33.00 --- Peak VERTICAL
6 66147 27.33 -18.67 46.88 31.15 25.22 3.93 32.97 - HORTZONT 6  607.15 27.25 -18.75 46.00 31.57 24.98 3.76 33.6 -  --- Peak VERTICAL
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FCC RF Test Report

Report No. : FR2D2302D

<Simultaneous transmission>

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark
(GHz) Rate
Mode 45 U-NII-2A 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO - -
Mode 45 @ LTE Band 14- BW 5M
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ac VHT80 58 | 5350.40 48.72 54.00 -5.28 \% AVERAGE Pass Band Edge
45
802.11ac VHT80 58 @ 7052.80 48.98 68.30 -19.32 \% Peak Pass Harmonic
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_Full RU_5290MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
1
B3 B3
G BAND/ -3 ] | 1 5GBAND 1§
5.0 jﬂl 5.
1
L A TETaTTR [ TTIe Y 7E (T e e e VYT P T 488 W
I W y LAl L 4 A PTIEha TSP Y
Peak MWWM
15 35
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5135.8 4990 74.00 -24.08 4001 3.0 1059 377.08 Q.00 10 43 PEAC 1 5299.00 87.06 65.30 18.76 7B.81 3439 1070 36.84 0.0 100 43 PEAC
11nLe\leI (dBuVIm) 11“Le\ie\ (dBuVim)
1138 1134
95 95
B3 i 1
B i1 L
56 BAND 15 (AVG) . L1 56 BAND 1--3 (AW}
448 L
1
Avg Blan
15 15
163 163
G 532 5164, 51%. 528, 5260 1000 20, 3. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Awx  APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meda BN B B Bk B & B o dy Mok b & BW @ B & & o dg
1 5504 3885 3400 -15.15 3112 3418 1057 77.12 Q.00 100 43 AVERAGE 1509800 77.9% 68.30 0.66 69.60 M.43 1071 3678 0.00 100 43 AVERAGE
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Pol. Horizontal Fundamental
mLeveI(d&Nlm)
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48 L TN T T
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5370.70 49.83 74.00 -24.12 4120 4.5 10.76 36.63 0.00 108 43 PEA

B Lavel (dBuVim)

1138

9.5

B1.3

6, MW"_\

56 BAND 13 (AVG)
ol
Avg Blank

!
1 k!

5300 530, 5340, 5360, 5380, 5400

Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz duw/nddv/n  db B dB/m 8 dB oAb o deg
| 536020 3976 54.00 -14.24 3L12 M54 1075 3665 0.0 100 43 AVERAGE
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_Full RU_5290MHz
ANT
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
] | Hi 5GBAND 1§
5.0 5.
1
A8 488
LA ol
Peak
15 35
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 SIILB4 49.34 74.00 -24.00 4170 317 1057 7112 000 33 189 PEAC 1 5299.00 1018 65.30 3183 OLB2 3443 1871 3678 Q.00 33 189 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 i
B3 B3
5.0 5.
56 BAND 15 (AVG) L L 56 BAND 13 (AMG)
448 | 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 513072 39.36 54.00 -14.70 3168 34.20 10.59 37.89 @.00 323 189 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5200.00 98.75 65.30 2045 82.36 34.44 1672 36.77 0.80 323 189 AVERAGE
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Pol. Vertical Fundamental
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Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 53110 57.84 74.00 -16.16 49.24 3450 10.75 36.67 Q.00 313 189 PEAC
mLﬂel(dBlle)
1138
5
03 .
650
56 BAND 1.5 (AVE)
48
e
Avg T Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 53040 43.72 3400 -5.28 40.10 3452 1075 36.67 Q.00 323 109 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBqu) i Level (dBuVim)
1138 138
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L SR i SGBAND 13
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18 " PR iy
Peak WA Sy v i
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163
7000 5200, 11400, 13600 15800, 18000
7000 9200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Presmp A #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBWV B B B B o dgg
Mz dBuv/mdBuv/n B dBV B B B B o deg 1785200 4898 68.30-19.3 66.57 3.1 1252 6582 888 - - Pesk
1 10500.00 44.29 68,38 -24.00 55.09 37.81 15.65 67.86 0.0 - --- PEAC 1 10530.00 43.26 68.30 -15.04 57.06 37.61 15.65 67.06 0.0 - --- PEAC
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= SPORTON LAB.

Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 0.96 4,137 0.242 0.27KHz
802.11ac VHT20 0.94 3.874 0.258 0.27KHz
802.11ac VHT40 0.91 1.902 0.526 0.56KHz
802.11ac VHTS80 0.85 0.927 1.079 1.1KHz
802.11a
Spectrum [@
Ref Level 25.80 dém Offset 5.80 d& @ RBW 10 MHz
o Att 30dB @ SWT 10 ms @ VBW 10 MHz
SGL
@ 1Pk Max
» D5[1] 0.17 dB
L. S O e L] P o B s ravscomomponsmmar 32005
10 dB M1[1] I';I -1(5(«1{1'.]1:
0 dBm
-10 dB[p
-20 dBfp
-30 dB[p
-40 dBm
-50 dBm:
-60 dBm
-70 dBm
CF 5.18 GHz 1000 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result |
M1 1 625.6 ps 14.45 dBm
D2 M1 1 2.0651 ms 2.38 dB
M3 1 2,8408 ms 14.27 dBm
D4 M3 1 2.0721 ms 0.95 dB
DS M1 1 4.3173 ms -0.17 dB
i Ready [TTTTTTIIE ) i
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= SPORTON LAB.

802.11ac VHT20

Spectrum “5’

Ref Level 25.80 dBm Offset 5.60 d& @ RBW 10 MHz

fo Att 30 de @ SWT 10 ms @ VBW 10 MHz
SGL

@ 1Pk Max

D5[1] 0.45 dB
20 dém v 4 . 4.10410 ms

S oy~ tbiaf o Aoty EWMWWWW
10 dem dbifi

1.69670 ms

0dBm

-10 dem

-20 dém

-30 der

i
-40 dBm

-50 dém

-60 dem

-70 dBr
CF 5.18 GHz
Marker

1000 pts

1.0ms/

| Type | Ref | Trc | X-value | Y-value | __Function |
M1 | 1.6967 ms | 11.97 dBm |
D2 M1 1.9349 ms | 2.78 dB |

Function Result |
1
1
M3 1 3.6717 ms | 12,34 dBm |
1
1

D4 M3| 1.9389 ms | 2.29 dB |
D5 M1 4.1041 ms | 0.45 dB

I' )' Ready [ [

802.11ac VHT40

Spectrum ué'

Ref Level 25.80 dBm Offset 5.80 d8 & RBW 10 MHz

jo Att 30de @ SWT S5ms @ VBW 10 MHz
SGL

@ 1Pk Max

50 dBm D5[1] 0.01 dB|

o, 2.08709 ms
- M i e reeym e Ao A

10 dBm - WLli[ o - Vs

935.94 p
0 dBm

-10 dBm

-20 dém

-30 dem
U
-40 dBm oy L

-50 dBm

-60 dém

-70 dBm
CF 5.19 GHz 1000 pts
Marker
| Type | Ref | Trc | X-value | Y-value |__Function |
M1 1 935.94 ps | 8.98 dBm |
D2, M1| 1 948.95 ps | 3.44db |
M3 1 1.91992 ms | 8.69 dBm
1
1

500.0 ps/

Function Result |

D4 M3 952,95 ps | 3.85de |
D5 M1 2.08709 ms | 0.01 dB

]’: I Ready iiinii:; [} Y
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= SPORTON LAB.

802.11ac VHT80

Spectrum u%:'

Ref Level 27.50 dBm Offset 7.50 d& @ RBW 10 MHz
fo Att 30 dB @ SWT S5ms @ VBW 10 MHz
SGL

@ 1Pk Max

| D5[1] 0.11dB
20 dBm

1.08813 ms
o0 W 7 PO A 0 wnsntse 3o
GW 5 frd J 1¢5.49 ps
d|

30 dBm

-40 dBm

-50 dem

-60 dém

-70 dBm:
CF 5.21 GHz 691 pts
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 165.49 ps 6.46 dBm |
D2 M1 464.46 ps 4.60 dB |
M3 | 668.17 ps 6.16 dém |
D4 M3 462.27 ps 5.37 dB
DS M1 1.08813 ms 0.11dB

]_' Ready LLLLLLLLT) ‘- 4

500.0 ps/

e
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